s=amranas. FCC RF Test Report Report No. : FR202807C

11G-CDD_Ant3_2437_30~1000

Spectrum I

ax
A
Ref Level 20.00 d8m Offset 12.74 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 55.34 dBm
797.6490 MHz
10 def

0dB

-10 dBm—

D1 -11.480 dBm

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

Stop 1.0 GHz

J s

JL

Date: 14.NOV.2022 16:32:39

11G-CDD_Ant3_2437_1000~26500

Spectrum I

o
A
Ref Level 20.00 dBm Offset 12.74 d8 @ RBW 100 kHz

| Att 20dB  SWT 255 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 8.53 dBm)|

s 2.436030 GHz
10 dé§ M2[1] -45.23 dBm

20.339200 GHz|
odi

=10 dBM—3n 1 -11.480 dBm

-20 dgm

-30 dg

-40 dgm

30001 pts

Stop 26.5 GHz
]

Sporton International Inc. (Kunshan) Page Number : A73 of A97
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5



s=amranas. FCC RF Test Report Report No. : FR202807C

11G-CDD_Ant6_2462_30~1000

Spectrum I

ax
A
Ref Level 20.00 d8m Offset 12.86 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 55.01 dBm
915.6940 MHz
10 def

0dB

-10 dB

D1 -14.600 dBrm

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

Stop 1.0 GHz

J G e

JL

Date: 14.NOV.2022 16:36:23

11G-CDD_Ant6_2462_1000~26500

Spectrum I

o
A
Ref Level 20.00 dBm Offset 12.86 d8 @ RBW 100 kHz

| Att 20dB  SWT 255 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 3.47 dBm|

2.455580 GHz
10 dBm M2[1] -45.60 dBm
M1 20.295000 GHz

odi

-10d

D1 -14.600 dBrm

-20 degn

30001 pts

Stop 26.5 GHz
]

Sporton International Inc. (Kunshan) Page Number . A74 of A97
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5



SPORTON LAB.

FCC RF Test Report

Report No. : FR202807C

11G-CDD_Ant3_2462_30~1000

| Att

Spectrum I

Ref Level 20.00 dém

(7

20 dB

Count 10/10

Offset 12.83 dB8 @ RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk View

10 dB

m1[1]

54.46 dBm|
883.8790 MHz|

0dB

-10 dB

D1 -14.620 d

B

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

JL

Date: 14.NOV.2022

Stop 1.0 GHz

11G-CDD_Ant3_2462_1000~26500

Date: 14.NOV.

16:38

143

Spectrum I nf
Ref Level 20.00 dem Offset 12.83 d8 & RBW 100 kHz
| Att 20dB  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 2.24 dBm|
2.462380 GHz
10 dB M2[1] -45.28 dBm|
M1 23.378800 GHz|
od
-10d
1 -14.620 dBrm
-20 degn
-30d
-40 dg
Y
-50d
-70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
-~ ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5

Page Number

. A75 of A97



SPORTON LAB.

FCC RF Test Report

Report No. : FR202807C

11AX20MIMO_Ant6_2412_30~1000

Spectrum I

(7

Ref Level 20.00 d8m Offset 12.95 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz

Mode Sweep
Count 10/10

@ 1Pk View

m1[1]
10 def

54.16 dBm|
880.0310 MHz|

0dB

-10 dB

D1 -13.610 dBm

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

JL

Date: 14.NOV.2022 16:41:22

Stop 1.0 GHz

11AX20MIMO_Ant6_2412_1000~26500

Spectrum I

(®)

Ref Level 20.00 dem Offset 12.95 d8 & RBW 100 kHz

| Att 20dB  SWT 255 ms & VBW 300 kHz

Mode Sweep
Count 10/10

@ 1Pk View

m1[1]

10 dBr M2[1]
M1

odi

3.50 dBm
2.413930 GHz
-46.17 dBm|
21.026000 GHz|

-10 df

D1 -13.610 dBm

Start 1.0 GHz 30001 pts
-~

Date: 14.NOV.2022 16:41:59

Stop 26.5 GHz
]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AHS5

Page Number . A76 of A97



saroniis. FCC RF Test Report

Report No. : FR202807C

11AX20MIMO_Ant3_2412_30~1000

Spectrum I

| Att 20d8  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk View

ax
A
Ref Level 20.00 d8Bm Offset 12.90 d8 @ RBW 100 kHz

m1[1] 54.61 dBm
770.1010 MHz
10 def

0dB

-10 dB

D1 -14.750 dBrm

-20 dBm

-30d

-40 dBm

™I

-70 di

Start 30.0 MHz

2 ig

30001 pts

Stop 1.0 GHz

J{ ] CRNIND W8

Date: 14.NOV.2022 16:43:26

11AX20MIMO_Ant3_2412_1000~26500

Spectrum I

o
A
Ref Level 20.00 dBm Offset 12.90 d8 @ RBW 100 kHz

| Att 20dB  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk View

m1[1] 2.97 dBm|
2.410530 GHz
10 dBrr M2[1] -45.67 dBm)|
M1 25.378000 GHz|

odi

-10 df

D1 -14.750 dBrm

Start 1.0 GHz 30001 pts
-~

Stop 26.5 GHz
]

Date: 14.NOV.2022 16:44:03

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AHS5

Page Number

: A77 of A97



saroniis. FCC RF Test Report

Report No. : FR202807C

11AX20MIMO_Ant6_2437_30~1000

| Att

Spectrum I

(7

Count 10/10

Ref Level 20.00 d8m Offset 12.77 d8 @ RBW 100 kHz
20d8  SWT  30.1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

10 dB

m1[1]

48.28 dBm|
832.3090 MHz|

0dB

-10 dB

D1

-13.100 dBm

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

JL

Date: 14.NOV.2022

Stop 1.0 GHz

J G e

17:32:35

11AX20MIMO_Ant6_2437_1000~26500

|» Att
Count 10/10
@ 1Pk View

Spectrum I

e
A
Ref Level 20.00 dem Offset 12.77 d8 @ RBW 100 kHz
20dB  SWT 255 ms & VBW 300 kHz

Mode Sweep

10 dpp

m1[1]

odi

mM2[1]

4.36 dBm
2.436030 GHz
-46.16 dBm|
20.395300 GHz|

-10 dg

1 -13.100 dBm

-20 dgm

-30 dg

-40 dgm

30001 pts

Stop 26.5 GHz
]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5

Page Number : A78 of A97



saroniis. FCC RF Test Report

Report No

.+ FR202807C

11AX20MIMO_Ant3_2437_30~1000

| Att
Count 10/10

Spectrum I

Ref Level 20.00 dém

ax
A
Offset 12.74 d& @ RBW 100 kHz
20d8  SWT  30.1ms @ VBW 300 kHz

Mode Sweep

@ 1Pk View

10 dB

m1[1] 54.82 dBm

952.6490 MHz|

0dB

-10 dB

-12.130 dBr

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

JL

Date: 14.NOV.2022

Stop 1.0 GHz

J G e

17:33:57

11AX20MIMO_Ant3_2437_1000~26500

Spectrum I nf
Ref Level 20.00 dBm Offset 12.74 d8 & RBW 100 kHz
o Att 20 dB SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
Mi[1] 6.28 dBm|
2.431780 GHz
10 dBm M2[1] -45.04 dBm
23.785100 GHz
od
-10 dg e
D 30 dBmmr
-20 dgm
-30 dg
-40 dem
-50 d
-70 dl
Start 1.0 GHz 30001 pts Stop 26.5 GHz
- )
W
Date: 14.N C 17:34:34
Sporton International Inc. (Kunshan) Page Number : A79 of A97
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: IHDT56AHS5



s=amranas. FCC RF Test Report Report No. : FR202807C

11AX20MIMO_Ant6_2462_30~1000
Spectrum I [%]

Ref Level 20.00 d8m Offset 12.86 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 54.20 dBm
832.1790 MHz
10 def

0dB

-10 dB

D1 -15.300 dBn

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

Stop 1.0 GHz

JL J W‘

Date: 14.NOV.2022 17:36:00

11AX20MIMO_Ant6_2462_1000~26500
Spectrum I [%]

Ref Level 20.00 dem Offset 12.86 d8 & RBW 100 kHz

| Att 20dB  SWT 255 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 1.40 dBm
2.461530 GHz

10 del mM2[1] -45.98 dBm
19.970300 GHz

odi

-10d

D1 -15.300 dBm

-20 degn

*39d W

Start 1.0 GHz 30001 pts
-~

Stop 26.5 GHz
]

Date: 14.NOV.2022 17:36:37

Sporton International Inc. (Kunshan) Page Number : A80 of A97
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5



SPORTON LAB.

FCC RF Test Report

Report No. : FR202807C

11AX20MIMO_Ant3_2462_30~1000

Spectrum I

(7

Ref Level 20.00 dém Offset 12.83 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1]
10 def

54.76 dBm|
923.0650 MHz|

0dB

-10 dB

D1 -15.040 dBm

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

30001 pts

2 ig

JL

Date: 14.NOV.2022 17:37:42

Stop 1.0 GHz

11AX20MIMO_Ant3_2462_1000~26500

Spectrum I

(®)

Ref Level 20.00 dem Offset 12.83 d8 & RBW 100 kHz

| Att 20dB  SWT 255 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1]
10 def

mM2[1]

odi

2.11 dBm
2.463230 GHz
-45.58 dBm|
21.074450 GHz|

-10d

D1 -15.040 dBm

-20 degn

30001 pts

Stop 26.5 GHz
]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AHS5

Page Number : A8l of A97



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR202807C

11AX40MIMO_Ant6_2422_30~1000

Spectrum I

(7

Ref Level 20.00 dém
|» Att 20 dB
Count 10/10

Offset 12.84 dB8 @ RBW 100 kHz

SWT

30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk View

10 dB

m1[1]

46.99 dBm)|
826.1330 MHz|

0dB

-10 dB

=26-dBmm

)1 -19.810 dBm

-30d

-40 dBm

Start 30.0 MHz

30001 pts

2 ig

JL

Date: 14.NOV.2022 17:40:20

Stop 1.0 GHz

11AX40MIMO_Ant6_2422_1000~26500

Spectrum I

(®)

Ref Level 20.00 dém
| Att 20 dB
Count 10/10

Offset 12.84 dB @ RBW 100 kHz
SWT

255 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

10 dB

m1[1]

0 dBmy-

mM2[1]

1.76 dBm
2.421580 GHz
-45.86 dBm|
20.395300 GHz|

-10 dg

-19,810 dBm

Start 1.0 GHz
-~

30001 pts

Date: 14.NOV.2022 17:40:

Stop 26.5 GHz
]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5

Page Number

. A82 of A97



saroniis. FCC RF Test Report

| Att

Count 10/10
@ 1Pk View

20d8  SWT  30.1ms @ VBW 300 kHz Mode Sweep

10 dB

m1[1] 54.08 dBm

796.9050 MHz|

0dB

-10 dB

Start 30.0 MHz

2 ig

30001 pts Stop 1.0 GHz

JL

Date: 14.NOV.2022

J ﬁ-—‘

Report No. : FR202807C
11AX40MIMO_Ant3_2422_30~1000
Spectrum I [%]
Ref Level 20.00 dBm Offset 12.79 d8 @ RBW 100 kHz

Spectrum I

11AX40MIMO_Ant3_2422_1000~26500

| Att
Count 10/10
@ 1Pk View

o
A
Ref Level 20.00 dBm Offset 12.79 d8 @ RBW 100 kHz

20dB  SWT 255 ms & VBW 300 kHz

Mode Sweep

10 dB

m1[1] 1.45 dBm|

2.419880 GHz
-45.57 dBm|
20.356200 GHz|

mM2[1]

dBm

30001 pts

Stop 26.5 GHz
]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AHS5

Page Number : A83 of A97



s=amranas. FCC RF Test Report Report No. : FR202807C

11AX40MIMO_Ant6_2437_30~1000
Spectrum I [%]

Ref Level 20.00 d8m Offset 12.77 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 49.68 dBm
831.8560 MHz
10 def

0dB

-10 dB

50 dBm—J2L -18.210 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

Stop 1.0 GHz
m—
JL J QR e

Date: 14.NOV.2022 17:43:38

11AX40MIMO_Ant6_2437_1000~26500
Spectrum I [%]

Ref Level 20.00 dem Offset 12.77 d8 @ RBW 100 kHz

| Att 20dB  SWT 255 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

mi[1] 1.16 dBm
2.431780 GHz

10 dei M2[1] -45.53 dBm
M1 20.348550 GHz,

odi

-10 dg

55 dim—{01 -18.210 dBm:

Start 1.0 GHz 30001 pts
-~

Stop 26.5 GHz
]

Date: 14.NOV.2022 17:44:15

Sporton International Inc. (Kunshan) Page Number : A84 of A97
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: IHDT56AHS5



s=amranas. FCC RF Test Report Report No. : FR202807C

11AX40MIMO_Ant3_2437_30~1000
Spectrum I [%]

Ref Level 20.00 d8m Offset 12.74 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 53.87 dBm
743.2980 MHz
10 def

0dB

-10 dB

D1 -17.130 dBr

-20 dBm

-30d

-40 dBm

Start 30.0 MHz

2 ig

30001 pts

Stop 1.0 GHz

JL J W‘

Date: 14.NOV.2022 17:45:08

11AX40MIMO_Ant3_2437_1000~26500

Spectrum I nf
Ref Level 20.00 dem Offset 12.74 d8 @ RBW 100 kHz
| Att 20dB  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
m1[1] 1.17 dBm
2.431780 GHz
10 dB mM2[1] -45.42 dBm|
M1 15.603850 GHz
od
-10 dg
D1 -17.130 dBm
-20 dgm
-30 dg
-40d o
-70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
-~ ]

Date: 14.NOV.2022 17:45:45

Sporton International Inc. (Kunshan) Page Number . A85 of A97
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: IHDT56AHS5



saroniis. FCC RF Test Report

Report No. : FR202807C

11AX40MIMO_Ant6_2452_30~1000

Spectrum I

(7

Ref Level 20.00 d8m Offset 12.96 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1]
10 def

53.13 dBm)|
829.1080 MHz|

0dB

-10 dB

=20-dBm=—D1 -20.730 dBm

-30d

-40 dBm

Start 30.0 MHz

30001 pts

2 ig

JL

Date: 14.NOV.2022 17:47:01

Stop 1.0 GHz

11AX40MIMO_Ant6_2452_1000~26500

Spectrum I

e
A
Ref Level 20.00 dem Offset 12.96 d8 & RBW 100 kHz
| Att 20dB  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
m1[1] 2.84 dBm
2.453030 GHz
10 de M2[1] -45.58 dBm
20.349400 GHz|
0 df!
-10 dg
0-dBfn—in1 -20.730 dem
-30 de
-40 dém e
-70 d

30001 pts Stop 26.5 GHz
a3
Date: 14.N C 17:47
Sporton International Inc. (Kunshan) Page Number . A86 of A97
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: IHDT56AHS5



s=amranas. FCC RF Test Report Report No. : FR202807C

11AX40MIMO_Ant3_2452_30~1000

Spectrum I

ax
A
Ref Level 20.00 d8m Offset 12.94 d8 @ RBW 100 kHz

| Att 20d8  SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 54.34 dBm

965.9060 MHz|
10 dB

0dB

-10 dB

D1 -20.450 dBm

Start 30.0 MHz

2 ig

30001 pts

Stop 1.0 GHz

——
J QR e

JL

Date: 14.NOV.2022 17:48:45

11AX40MIMO_Ant3_2452_1000~26500
Spectrum I

o
A
Ref Level 20.00 dBm Offset 12.94 d8 @ RBW 100 kHz

| Att 20dB  SWT 255 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

m1[1] 2.55 dBm|

2.451330 GHz
mM2[1] -45.79 dBm|
19.802000 GHz|

0 defit

10 dB

-10 dg

D1 -20.450 dBmy

-30 de

-40 dem

30001 pts

Stop 26.5 GHz
]

Sporton International Inc. (Kunshan) Page Number . A87 of A97
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5



s ss. FCC RF Test Report Report No. : FR202807C

Maximum power spectral density for pareial RU

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result imit Verdict
[dBm/3kHz] [dBm/3kHz]

26Tone RUO -11.11 <8.00 PASS

Ant6 2412 52Tone RU37 -10.45 <8.00 PASS

106Tone | RUS53 -9.9 <8.00 PASS

26Tone RUO -7.87 <8.00 PASS

Ant3 2412 52Tone RU37 -8.48 <8.00 PASS

106Tone | RUS53 -8.27 <8.00 PASS

26Tone RUO -6.18 <8.00 PASS

total 2412 52Tone RU37 -6.34 <8.00 PASS

106Tone | RU53 -6.00 <8.00 PASS

26Tone RUO -7.07 <8.00 PASS

Ant6 2437 52Tone RU37 -7.68 <8.00 PASS

106Tone | RU53 -7.1 <8.00 PASS

26Tone RUO -6.55 <8.00 PASS

11AX20MIMO Ant3 2437 52Tone RU37 -5.64 <8.00 PASS
106Tone | RUS53 -6.91 <8.00 PASS

26Tone RUO -3.79 <8.00 PASS

total 2437 52Tone RU37 -3.53 <8.00 PASS

106Tone | RUS53 -3.99 <8.00 PASS

26Tone RUS8 -9.28 <8.00 PASS

Ant6 2462 52Tone RU40 -9.61 <8.00 PASS

106Tone | RU54 -9.15 <8.00 PASS

26Tone RUS8 -10.58 <8.00 PASS

Ant3 2462 52Tone RU40 -9.23 <8.00 PASS

106Tone | RU54 -9.83 <8.00 PASS

26Tone RUS8 -6.87 <8.00 PASS

total 2462 52Tone RU40 -6.41 <8.00 PASS

106Tone | RU54 -6.47 <8.00 PASS
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15C RS5$247-QP
15C RSS247-AVG

""sr
40.0 W\}
10 Bk
30.0

20.0
10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS55247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dB  dBuV  dBuV dB dB
1 0.156 54.29% -11.40 65.69 43.80 0.06 10.42 QP
2 0.156 36.39 -19.30 55.69 25.90 0.06 10.43 Average
3 & 0.179 58.56 -5.99 64.55 4B.10 0.04 10.42 QP
4 0.179 39.76 -14.79 54.55 29.30 0.04 10.42 Average
5 0.198 57.40 -6.31 63.71 46.96 0.02 10.42 QP
& 0.198 37.04 -16.67 53.71 26.60 0.02 10.42 Average
7 0.243 55.63 —-6.37 62.00 45.2 0.04 10.39
3 0.243 36.73 -15.27 52.00 26.30 0.04 10.39 Average
9 0.307 47.30 -12.76 60.06 36.89 0.06 10.35 QP
10 0.307 31.60 -18.46 50.06 21.19 0.06 10.35 Average
11 0.363 43.14 -15.51 5B.656 32.79 0.03 10.3Z QP
2 0.363 32.54 -16.11 48,65 22,19 0.03 10.32 Average
13 0.440 44.85 -12.22 57.07 34.60 -0.01 10.26 QP
14 0.440 30.45 -16.62 47.07 20.20 -0.01 10.26 Average
15 0.486 44,40 -11.83 56.23 34.21 -0.03 10.2Z QP
16 0.486 31.40 -14.83 46.23 21.21 -0.03 10.22 Average
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Test Engineer : [Amos

Temperature :

25.3~26.2°C

Relative Humidity : |38~40%

Test Voltage : [120Vac / 60Hz

Phase :

Neutral

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

Level (dBuV)

80
70.0
smq‘ 15C R§5247-QP
50.0 15C RS5247-AVG
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-NEUTRAL NEUTRAL
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz  dBuV dB  dBuV  dBuV dE dB
1 0.156 52.96 —12.69 65.65 42.50 0.03 10.43 QP
2 0.156 35.36 -20.29 55.65 24.90 0.03 10.43 Average
3o 0.193 58.57 -5.32 63.89 4B.10 0.05 10.42
4 0.193 39.77 -14.12 53.89 29.30 0.05 10.42 Average
5 0.238 52.90 -9.27 62.17 42.50 0.01 10.39
6 0.238 36.00 -16.17 52.17 25.60 0.01 10.39 Average
7 0.260 49.24 -11.92 61.16 38.89 -0.02 10.37
] 0.269 31.54 -19.62 51.16 21.19 -0.02 10.37 Average
k] 0.318 46.19 -13.56 59.75 35.90 -0.05 10.34
10 0.318 33.59 —-16.16 49.75 23.30 -0.05 10.34 Average
11 0.360 43.76 -14.98 58.74 33.50 -0.06 10.32
z 0.360 30.86 -17.88 48.74 20.60 -0.06 10.32 Average
13 0.447 42.68 -14.25 56.93 32.49 -0.07 10.2
14 0.447 26.98 -19.95 46.93 16.79 -0.07 10.26 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission

Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 19 = 2400-2483.5 CDD 3+6 802.11b 01 2412 1Mbps
Mode 20 = 2400-2483.5 CDD 3+6 802.11b 06 2437 1Mbps
Mode 21 = 2400-2483.5 CDD 3+6 802.11b 11 2462 1Mbps
Mode 22 = 2400-2483.5 CDD 3+6 802.11g 01 2412 6Mbps
Mode 23 | 2400-2483.5 CDD 3+6 802.119g 06 2437 6Mbps
Mode 24 = 2400-2483.5 CDD 3+6 802.11g 11 2462 6Mbps
Mode 25 | 2400-2483.5 = CDD 3+6 802.11ax HE20 01 2412 MCS0 Full RU
Mode 26 = 2400-2483.5 CDD 3+6 802.11ax HE20 06 2437 MCSO0 Full RU
Mode 27 | 2400-2483.5 = CDD 3+6 802.11ax HE20 11 2462 MCS0 Full RU
Mode 28 | 2400-2483.5 = CDD 3+6 802.11ax HE20 01 2412 MCS0 Partial RU26/0
Mode 29 = 2400-2483.5 CDD 3+6 802.11ax HE20 01 2412 MCSO0 Partial RU52/37
Mode 30 = 2400-2483.5 CDD 3+6 802.11ax HE20 01 2412 MCSO0 Partial RU106/53
Mode 31 = 2400-2483.5 CDD 3+6 802.11ax HE20 11 2462 MCSO0 Partial RU26/8
Mode 32 | 2400-2483.5 = CDD 3+6 802.11ax HE20 11 2462 MCS0 Partial RU52/40
Mode 33 | 2400-2483.5 CDD 3+6 802.11ax HE20 11 2462 MCSO0 Partial RU106/54
Mode 34 = 2400-2483.5 CDD 3+6 802.11ax HE40 03 2422 MCSO0
Mode 35 = 2400-2483.5 CDD 3+6 802.11ax HE40 06 2437 MCSO0
Mode 36 | 2400-2483.5 CDD 3+6 802.11ax HE40 09 2452 MCSO0
Mode 39 | 2400-2483.5 = CDD 3+6 802.11ax HE40 09 2452 MCS0 LF

Sporton International Inc. (Kunshan)
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation Ch. Pol. Result | Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
19 802.11b 01 2385.27 49.21 54.00 -4.79 H AVERAGE Pass Band Edge
19 802.11b 01 4824.00 38.29 74.00 -35.71 H PEAK Pass Harmonic
20 802.11b 06 Band Edge
20 802.11b 06 7311.00 44.48 74.00 -29.52 \Y PEAK Pass Harmonic
21 802.11b 11 2483.51 48.15 54.00 -5.85 H AVERAGE Pass Band Edge
21 802.11b 11 4924.00 42.93 54.00 -11.07 H AVERAGE Pass Harmonic
22 802.11g 01 2389.95 50.04 54.00 -3.96 H AVERAGE Pass Band Edge
22 802.11g 01 4824.00 39.16 74.00 -34.84 \% PEAK Pass Harmonic
23 802.11g 06 Band Edge
23 802.11g 06 7311.00 42.76 74.00 -31.24 \% PEAK Pass Harmonic
24 802.11g 11 2483.51 50.64 54.00 -3.36 H AVERAGE Pass Band Edge
24 802.11g 11 7386.00 42.76 74.00 -31.24 \% PEAK Pass Harmonic
25 802 Lhax o1 2389.95 49.93 54.00 407 = H AVERAGE Pass  Band Edge
25 8(|)_|2E1210ax 01 4824.00 38.04 74.00 -35.96 H PEAK Pass Harmonic
26 8C|J_|2E1210ax 06 Band Edge
26 802 Dax 06 7311.00 42.59 7400 3141V PEAK  Pass | Harmonic
27 8?_|2E]é]bax 11 2483.51 49.92 54.00 -4.08 H AVERAGE Pass Band Edge
27 802 Lhax 1 7386.00 42.37 7400 3163 V PEAK  Pass | Harmonic
28 8(:_'2"5121061)( 01 2388.26 42.79 54.00 -11.21 H AVERAGE Pass Band Edge
28 8(|J_|2E1210ax 01 Harmonic
29 Scﬁélzloax 01 2389.95 42.95 54.00 41.05 = H | AVERAGE Pass  Band Edge
29 8(|J_|2E1210ax 01 Harmonic
Sporton International Inc. (Kunshan) Page Number : C2 of C52
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.

802.11ax HE20 01 2389.17 63.79 74.00 -10.21 H PEAK Pass Band Edge
30

802.11ax HE20 01 Harmonic

802.11ax HE20 11 2484.72 43.42 54.00 -10.58 H AVERAGE Pass Band Edge
31

802.11ax HE20 11 Harmonic

802.11ax HE20 11 2483.51 43.50 54.00 -10.50 H AVERAGE Pass Band Edge
32

802.11ax HE20 11 Harmonic

802.11ax HE20 11 2483.77 68.31 74.00 -5.69 H PEAK Pass Band Edge
33

802.11ax HE20 11 Harmonic

802.11ax HE40 03 2385.60 50.73 54.00 -3.27 \% AVERAGE Pass Band Edge
34

802.11ax HE40 03 7266.00 41.32 74.00 -32.68 H PEAK Pass Harmonic
35 802.11ax HE40 06 2389.88 48.63 54.00 -5.37 \% AVERAGE Pass Band Edge
35 802.11ax HE40 06 7311.00 41.34 74.00 -32.66 \% PEAK Pass Harmonic

802.11ax HE40 09 2483.68 50.86 54.00 -3.14 \% AVERAGE Pass Band Edge
36

802.11ax HE40 09 7356.00 41.50 74.00 -32.50 \% PEAK Pass Harmonic
39 802.11ax HE40 09 47.46 33.1 40 -6.9 \% PEAK Pass LF
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19
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 ‘ CCPARTA5C T80 FCCPART 15C
g LW/J Wﬁ\ww 0
Hytuondppieth bt el Pyt bbb
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 138748 58.87 74.00 -15.13 46.86 32.77 6.60 32.86 6.0 108 141 PEAK 1 241200 107,17 --seev wonees 95.05 3230 6.63 32.81 6.00 108 141 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1060 1080 W
500 500
[ 7l
o LA o FECPART G
40 W 40
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark

1 58527 49.21 5400 -47 3720 0.7

i obu dB/m B B B o deg
6.60 32,87 6.0 109 141 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 412,00 103,30 ----nn =oeee- 9117 1.3 6.64 3281 600 100

141 AVERAGE
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19
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 FCCPART 15C T80 FCCPART 15C
600 1 600
Fikiey b o g M L y o b e
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 136577 55.22 74.00 -18.78 43.36 32.19 6.57 3298 6.00 308 83 PEM 1 2412.00 104,55 --veev ovmeee 92.42 330 6.64 3281 6.00 300 B3 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 1
500 500
[ 7l
g FCCPARTIRC VG Bl FCCPARTTRCIAVG
i
40 1 40
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 58540 4577 5400 -8.23 33,77 32.77 6.60 32.87 6.00 300 83 AVERAGE 1 2412.00 109,68 -----v -=--=- 88,55 3230 6.64 32.81 6.00 300 83 AVERAGE
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Pol. Horizontal Vertical
1,mLmneIlilﬂlj‘ﬂm] 4o L4el(4BuVim)
900 904
0 FCCPART{5C) 7 FCCPART1SC)
i FECPARTTCTAT g FECPARTTCTAT]
Peak 150 I— L 15 ‘I i - g tet™
i L,«W"VM WMWW” 4
Avg 00 04
150 .
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 452400 38.29 74.80 -35.71 56.37 34.26 9.47 6L.GL 0.00 308 0 PEA 1482400 37.91 74.80 -36.09 5.9 34.26 9.47 6Ll 0.00 108 @ PEA
Sporton International Inc. (Kunshan) Page Number : C6 of C52

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: IHDT56AH5



samran s, FCC RF Test Report Report No. : FR202807C

Pol. Horizontal Vertical

o Level (dBuim) 4o LEVEl (dBuVIm)

120, ]

=

E
E

750 FCCPART $5C) T FCCPARTA5C)
o FCCPARTECAT g FCCPARTTSC AT
510 — L I, 8, 2 - - e, Y
Peak NMMMJM‘W b A P
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuu/m dBuv/m 8 BV dB/m B B 0B m deg Mz dwu/mduv/m 8 dBW dBm B B 0B deg
1 487408 35.34 74.00 -35.66 56.45 3414 9.5 6L.77 0.0 30 2 PEAK 1 487400 39.27 74.80 -34.73 57.38 3414 9.52 6L.77 0.0 18 0 PEAC
1 73108 4121 74.88 -32.79 S5.85 35.78 1169 62.86 0.0 300 @ PEAK 1 73108 4443 74.80 -19.50 5915 35.78 1169 62.06 .00 1@ 0 PEAL
Sporton International Inc. (Kunshan) Page Number . C7 of C52
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FCC RF Test Report

SPORTON LAB. Report No. : FR202807C
21
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 FCCPART 15C T80 FCCPART 15C
600 1 600
WA sttt
40 40
Peak
00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 2483.66 56.63 74.00 -17.37 44.88 32.45 6.73 32.63 6.00 108 15D PEM 1 2460.00 107,39 --veev oomees 9.99 32,37 671 32.68 6.00 108 151 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1060 1080 *
500 500
[ 7l
o FECPART 5 o FECPART
i
40 40
Av
g 00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 48351 4315 54.00 -5.85 35.60 32.45 6.73 32.63 6.0 109 151 AVERAGE 1 2460.00 103,45 --vnev -omees 91.05 3237 671 32.68 6.00 100 151 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C8 of C52
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saranas. FCC RF Test Report

Report No. : FR202807C

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1050 1050
500 500
70 f FCCPART 15C T80 FCCPART 15C
|
600 1 600
it i el A T i’
40 40
Peak
00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 248488 56.32 74.00 -17.68 43.75 32.46 6.73 3262 6.00 367 28 PEM 1 2462.00 105,99 ---eev oeeees 93.60 3237 6.78 32.68 6.00 387 28 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 1
500 500
[ 7l
o FECPART 5 o FECPART G
| NN
40 45.0\_,/\/_,—-——4’j
Av
g 00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 8351 47.49 54.00 -6.60 34.85 32.45 673 32.63 6.0 367 28 AVERAGE 1 2462.00 101,94 --veev ovmeee 89.55 3237 6.78 32.68 6.00 387 25 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5

Page Number : C9 of C52




samran s, FCC RF Test Report Report No. : FR202807C

Pol. Horizontal Vertical
e 0BV gl ¢Bavm)
1054 15
90.0
750, FCCPARTASC 1. FCCPART 15C)
m B0
FCC PART 15C (AVG) FCC PARTH8C (V6]
1 i At 1y i
IR
Peak "'MM S - 5 A . I S — T " WWWW
Avg 300 0
15.0!
15
3000 6000, 9000. 12000. 15000. 18000
Frequency (MHz) 3000 §000. 9000. 1 15000 18000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  dB  dB a deg
1 4924.00 47.01 74.00 -26.99 65.88 34.18 9.57 olL.74 0.0 3% 8 PEAK PHz dBuv/m dBuV/m d8  dBu dB/m 8 dB d8 a deg
2 4924.00 42,93 54.00 -11.97 6l.80 3418 9.57 6L.74 0.0 3% 8 AVERAGE 1 4924.00 41.31 74.00 -32.19 50.83 34.18 9.57 6L.74 Q.00 lee @ PEAK
3 7336.00 43.41 74.00 -30.59 58.85 35.78 11.72 62.86 0.00 390 8 PEAK 2 7336.00 43.75 74.0@ -38.25 58.39 35.78 11.72 62.86 0.00 1o@ @ PEAK
Sporton International Inc. (Kunshan) Page Number : C10 of C52
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saranas. FCC RF Test Report
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Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 i w5T15C T80 FCCPART 15C
600 1M \M 600
b ot IWMWMWMWwMMMWMMMM”WMWMWWWM
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 2386.83 6199 74.00 -12.00 49.99 3077 6.6 3087 6.00 108 114 PEN 1 410,00 109,41 ----vv =oeeee 9.3 3.3 6.63 3082 600 188 114 PEA
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 1
500 500
[ 7l
bl ) FLCPART T Bl FECPIRT TG
40 45.0\//\‘/_,*_/) L..__,u_f
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 2389.%5 56.04 54.00 -1.9% 38.82 3.2 6.60 32.86 6.00 108 114 AVERAGE 1 2412.00 108,76 ------ -==--- 88.65 3130 6.63 3082 6.00 188 114 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807C

22
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 FCRARTISC T80 FCCPART 15C
600 ij m 600
s Al ”n T 'A i aM
1 5[
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.95 6L.27 74.00 -1.73 49.5 32.28 6.60 32.86 6.0 397 39 PEN 1 2412.00 108,42 ----vv -vnee- 96,29 3230 6.64 32.81 6.00 397 39 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 1
500 500
[ 7l
g , FCCPART eV Bl FCCPARTTRCAVG
!
40 45.0\/\‘//—/} \_,,_,___,_‘__‘
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.95 49.63 54.00 -4.37 37.61 32.28 G6.60 32.86 6.80 397 39 AVERAGE 1 2412.00 109,68 -----v -=--=- 88.47 3230 6.64 32.81 6.00 397 39 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C12 of C52
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Pol. Horizontal Vertical
meeI[dBu‘lﬁn) 4o L4el(4BuVim)
900 904
0 FCCPART{5C) 7 FCCPART1SC)
i FECPARTTCTAT g FECPARTTCTAT]
150 - - ey, 4 i) 1, ' - Sy e, 1M
Peak g —— o
Avg 00 04
150 .
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 4524.00 3870 74.80 -35.28 S6.80 34.26 9.47 6L.GL 0.00 308 0 PEM 1452400 39.16 74.80 -34.84 57.24 3426 9.47 6Ll 0.00 108 @ PEA
Sporton International Inc. (Kunshan) Page Number : C13 of C52

TEL : +86-512-57900158
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samran s, FCC RF Test Report Report No. : FR202807C

Pol. Horizontal Vertical

o Level (dBuim) 4o LEVEl (dBuVIm)

120, ]

=

E
E

750 FCCPART $5C) T FCCPARTA5C)
o FCCPARTECAT g FCCPART TS AT
450 PR I3 ‘ " _— L
Peak W&J d I o (el
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddm B B BW B & & & o iy Ml dwn B BN B & & & a g
1 487400 38.71 74.00 -39.19 56.82 3414 9.52 6L77 4.0 300 2 PEAK 1 4874.00 40.40 74.00 -33.54 56.57 3414 952 6L77 A0 lee  PEAK
1 73l.0e 4143 74.80 -32.52 56.15 35.78 11.69 6.6 .08 300 @ PEAK 1 73108 4276 74.80 -31.24 57.43 35.78 1169 6286 0.08  1a0 0 PEAK
Sporton International Inc. (Kunshan) Page Number : C14 of C52
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24

Mode Band Edge

2400-2483.5_802.11g_CH11 2462MHz

ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1050 1080
00 900
7 . FCL PART 15( 7 FOC PART15C.

MMMWMMWM
00

MWWW "
0 @ M
Peak
00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 248355 62.58 74.00 -11.42 50.83 32.45 6.73 32.63 6.0 161 142 PEMK 1 2462.00 109,99 ---eev oveeee 97.59 3237 671 32.68 6.00 161 142 PEAK
12nLe\leI (dBuVIm) 12"Le\iel (dBuVIm)
1054 1050 t
500 500
[ 7l
o ) FECPART 5 o FECPART G
40 45.0v_m/,—’J \.._,__\,_.._*
Av
g 00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 248351 50.64 54.00 -3.36 38.89 32.45 6.73 32.63 6.0 161 142 AVERAGE 1 2460.00 101,48 ----vv -veem- 89.00 32.37 671 32.68 6.00 161 142 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C15 of C52
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FCC RF Test Report

SPORTON LAB. Report No. : FR202807C
24
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1050 1050
500 500
70 " FCCPART 15C T80 FCCPART 15C
i WM (i
[ T —— b e
40 40
Peak
00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 248351 58.43 74.00 -15.57 45.88 32.45 673 32.63 6.0 3@ 37 PEN 1 2460.00 106,24 ----vv -veees 93.84 3237 671 32.68 6.00 300 37 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 1
500 500
[ 7l
o FECPART 5 o FECPART
1
40 40
Av
g 00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 8351 47.38 S4.00 -6.62 34.83 32.45 673 32.63 6.0 300 37 AVERAGE 1 462,00 98,85 ----ev -veee- 86.45 3237 671 32.68 6.00 300 37 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C16 of C52

TEL : +86-512-57900158
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samran s, FCC RF Test Report

Report No. : FR202807C

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm) 0 Level (dBuVim)
1050 105,
904 904
750 FCCPART15C] T FCCPARTH5C]
o FCCPARTECAT g FCCPART TS AT
40 i R 5 : O
Peak Lol bt - " 0
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddm B B BW B & & & o iy Ml dwn B BN B & & & a g
1 492400 36.83 74.80 -35.17 56.90 3418 9.57 6L.74 0.0 30 2 PEAK 1492400 39.04 7400 -34.9% 57.11 3418 9.57 6L.74 0.0 108 0 PEAC
1 T36.00 40.30 7408 -33.70 54.94 3578 IL72 6286 0.0 300 @ PEAK 1 73608 42.76 74.80 -31.24 57.40 35.78 IL72 62.06 0.0 1@ 0 PEAL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5
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25
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 PART 15C T80 FCCPART 15C
N
600 600
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 2389.82 63.18 74.00 -10.82 5116 32.28 6.60 32.86 6.0 108 266 PEAK 1 2412.00 108,06 -----v -=--=- 95,92 3230 6.64 32.80 6.00 108 266 PEAK
12nLe\leI (dBuVIm) 12"Le\iel (dBuVIm)
1054 1050 1
500 500
[ 7l
g , FCCPART TG Bl FCCPARTTRCAVG
I
40 45.0W/ﬂJ LMM
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.95 49.93 S4.00 -4.07 37.81 32.28 6.60 32.86 6.00 109 266 AVERAGE 1 1000 99.45 --emev oomees 8732 3230 6.64 32.81 6.00 100 266 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C18 of C52
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saranas. FCC RF Test Report
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 CPART15C T80 FCCPART 15C
i M W i
Im. T iaaianga IullwaLuNﬂ '
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 B387.87 6135 74.00 -10.65 49.33 32.28 6.60 32.86 6.0 293 230 PEAK 1 2412.00 107,04 ---eev ovneee 9491 3230 6.64 3281 6.00 23 230 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 i
500 500
[ 7l
o FEC PRI o FECPART
f
40 45.0\,/\’/”/} L.,W
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 238995 49.45 5400 -4.55 37.43 3228 6.60 32.86 6.0 293 230 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1T U200 98,24 --mem ooeeee 8611 32,30 6.64 3281 600 293 230 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5
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Pol. Horizontal Vertical
1‘,m“hmellilﬂu‘ﬂm] i Level (dBuVim)
900 904
50 FCCPART 15C} T FCCPART15C]
i FECPARTTCTAT g FECPARTTCTAT]
Peak 4510 I # S— TP 15 it et k]
il Y 1 " 1 - 1, ikl
A st — »
Avg 00 04
150 .
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 452400 38.04 74.80 -35.96 56.12 34.26 9.47 6LBL 0.00 308 0 PEA 1 482400 37.18 74.80 -36.72 5.3 34.26 9.47 6L.BL 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5
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Pol. Horizontal Vertical

o Level (dBuim) 4o LEVEl (dBuVIm)

120, ]

=

E
E

750 FCCPART $5C) T FCCPARTA5C)
o FCCPARTECAT g FCCPARTTSC AT
450 - o Py, it I3 o o AV
e " il A g
Peak Pt ! * ™S g
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodnddn & BN Bh & B B o iy Modnddn & BN Bh & B B o i
1 487400 38.20 74.80 -35.88 56.31 3414 9.52 6L77 Q.0 300 2 PEAK 1 4874.080 38.57 74.00 -39.43 56.68 3414 9.52 6L77 A0 lee  PEAK
1 73100 40.9 74.80 -33.02 55.65 35.78 11.69 6.6 .08 300 @ PEAK 1 73108 4259 74.80 -31.41 57.26 35.78 11.69 6286 0.08  1a@ 0 PEAK
Sporton International Inc. (Kunshan) Page Number : C21 of C52
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz

ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 ) ; FCCPART 15C T80 FCCPART 15C
EM WMMM«W»MM " Ww»
40 40
Peak
00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 48370 69.76 74.00 -4.30 57.15 3245 673 3263 6.00 161 B PEAK 1 2462.00 106,98 -----v -=--m- 948 3238 671 32.67 6.0 161 b PEAK
12nLe\leI (dBuVIm) 12"Le\iel (dBuVIm)
1054 1050 1
500 500
[ 7l
g ) FCCPARTTECAVG Bl FCCPARTTRCIAVG
|
40 40
Av
g 00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 248351 49.92 S4.00 -4.08 37.37 3245 673 3263 6.00 161 B AVERAGE 1 6,00 97.33 --eev oomees B4.93 3237 671 32.68 6.00 161 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C52
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FCC RF Test Report

SPORTON LAB. Report No. : FR202807C
27
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1150 1150 *
500 500
70 ‘WWMWM - FCCPART 15C T80 FCCPART 15C
. %WWWV .
| Hersguliitan b4
40 40
Peak
00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 24839 67.39 74.00 -6.61 54.83 32.45 6.73 3262 6.0 364 274 PEMK 1 2460.00 104,23 --veev ovmees 91.83 3237 671 32.68 6.00 384 274 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050
1
500 500
[ 7l
o FECPART 5 o FECPART
40 40
Av
g 00 0
140 150
22 U6 Ut 248 U4 500 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 48351 49.16 54.00 -4.B4 36.61 32.45 6.73 32.63 6.0 364 274 AVERAGE 1 60,00 95.46 ---nev -vmees B3.06 3237 671 32.68 6.00 364 274 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C23 of C52
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samran s, FCC RF Test Report Report No. : FR202807C

Pol. Horizontal Vertical

o Level (dBuim) 4o LEVEl (dBuVIm)

120, ]

=

E
E

750 FCCPART $5C) T FCCPARTA5C)
o FCCPARTECAT g FCCPARTTSC AT
510 it 8, — R
Peak [—_— LMW’“ ot e ur bt { YR IR i
300 00
Avg
150 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuu/m dBuv/m 8 BV dB/m B B 0B m deg Mz dwu/mduv/m 8 dBW dBm B B 0B deg
1 452408 37,73 74.80 -36.27 5h.00 3418 9.57 oL.74 .0 300 2 PEAK 1 452400 38.44 74.80 -39.56 56.51 3418 9.57 6L.74 .0 lee  PEAK
1 738600 4114 74.80 -32.86 55.78 35.78 1L71 6286 .08 300 @ PEAK 1 738600 42.37 4.8 -31.63 57.81 35.78 1L.70 62.86 .08 1e@ 0 PEAK
Sporton International Inc. (Kunshan) Page Number : C24 of C52
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SPORTON LAB.
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28
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial RU26/0_2412MHz
ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 CCPARTA5C T80 FCCPART 15C
L
600 1 600
WA i IRTAR TR m bbbl
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 13430 5512 74.00 -18.88 43.56 32.83 6.50 32.97 6.00 108 133 PEM 1 2412.00 107,89 ---nvv -veees 95,81 3230 6.62 32.84 6.00 108 133 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 i
500 500
[ 7l
o FEC AT 5 o FECPART
40 ! J \_ 45.0‘/‘\/_'//_’___,_J N R (P
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark

1 1388.26 42.79 54.00 -1L2 30.77 3028

i obu dB/m B B B o deg
6.60 32,86 6.80 109 133 AVERAGE

Mz dBuv/m dBuv/m
1 U100 98,19 - ooeeee

8 b B B B B o deg
8611 312,30 6.62 32.84 600 108 133 AVERAGE

Sporton International Inc. (Kunshan)

Page Number . C25 of C52
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28

Mode Band Edge

2400-2483.5_802.11ax HE20_CHO1_Partial RU26/0_2412MHz

ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 L PART 140 T80 FCCPART 15C
600 1 “/ 600
Mabbabtatebd " A ' il
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 2359.40 55.42 74.00 -18.58 43.61 32.16 6.56 3291 6.0 393 SO PEM 1 2412.00 107,81 ----ev =vnees 95.73 330 6.62 32.84 600 393 50 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 ]
500 500
[ 7l
o FECOART 5 o FECPART G
40 ! _/ 45.0‘/\"_/_/’_.,_J
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 388,39 42.72 54.00 -1L28 30.78 32.28 6.60 32.86 6.80 393 50 AVERAGE 1 100 9870 ---nev -emees B6.62 3230 6.62 32.84 6.00 393 50 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C26 of C52
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807C

29
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial RU52/37_2412MHz
ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 CPARTA5C T80 FCCPART 15C
1
600 1 ’\\M" 600
e M Wyt
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 5385.61 55.28 74.00 -18.72 43.9 32.26 6.60 32.87 6.00 308 3L PEAK 1 2412.00 107,05 ----vv -vnee- 9,95 3230 6.63 32.83 6.00 300 311 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 i
500 500
[ 7l
o FECRT 15 o FECPART G
40 f K»___ 4m“M”wwwmwmwﬁﬂﬁfwwrmwamdwmw_J~ww——_r-»~
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark

i obu dB/m B B B o deg
1238995 42,95 54.00 -10.05 30.93 32.28 6.60 32.86 6.80 300 311 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 U100 98,27 ---em ooeeee 86,17 12,30 6.63 3283 6.0 0

311 AVERAGE

Sporton International Inc. (Kunshan)

Page Number

: C27 of C52
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807C

29
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial RU52/37_2412MHz
ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 (CPARTA5C T80 FCCPART 15C
EUIUI deatl dy A, 1 il GUIU A | YT IBNV/ b Jo } fi
. i M
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1380.85 55.20 74.00 -18.60 43.24 32.35 6.59 3288 6.0 396 46 PEM 1 2412.00 107,34 --veev oomeee 95,24 3230 6.63 32.83 6.00 396 46 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 1
500 500
[ 7l
o FCCDART 5 o FECPART G
40 1_/ 45.0\/’\,_/1"_,,}
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.80 42.76 54.00 -11.24 30.74 32.28 G6.60 32.86 6.80 395 46 AVERAGE 1 100 97.98 ---nev oemees 85,99 3230 6.62 32.84 6.00 396 46 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C28 of C52

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH5
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FCC RF Test Report

Report No. : FR202807C

30
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Partial RU106/53_2412MHz
ANT CDD 3+6
Pol. Horizontal Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 " C PARTA5C T80 FCCPART 15C
1
600 600
bttt et st iAot s
5 et
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.17 63.79 74.00 -10.21 5177 32.28 6.60 32.86 6.0 138 299 PEAK 1 2412.00 107,49 ---eev ovmees 95,39 3230 6.63 32.83 6.00 13 299 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 i
500 500
[ 7l
g FCCPARTTAC(AVG Bl FCCPARTTRCAVG
6 ! 4m%Wﬂﬂﬂhmmwmwﬁﬂwamrm_mmwﬂjmmw_hm_hdw
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.95 43.72 54.00 -10.28 3178 32.28 G6.60 32.86 6.0 138 299 AVERAGE 1 1500 9832 --seev -omeee 86,22 3230 6.63 32.83 6.00 138 299 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C29 of C52
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Mode Band Edge

2400-2483.5_802.11ax HE20_CHO01_Partial RU106/53_2412MHz

ANT CDD 3+6
Pol. Vertical Fundamental
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1
1054 1050
500 500
70 CUPART 150 T80 FCCPART 15C
600 M/ \W 600
b PR Aoy il sttt
40 40
Peak
00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.82 59.10 74.00 -14.99 47.08 32.28 6.60 32.86 6.0 395 4B PEMK 1 2412.00 107,68 ----vv -=--m- 95.60 3230 6.62 32.84 6.00 395 45 PEAK
12nLe\leI (dBuVim) 12"Le\iel (dBuVim)
1054 1050 1
500 500
[ 7l
o FeC AT o FECPART G
4 ! )
Av
g 00 0
140 150
I . 162, 2388, M, M40 1o 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Frep Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy Mol B B BY B & & & o dy
1 1389.80 43.06 54.00 -10.94 31.04 32.28 6.60 32.86 6.80 395 45 AVERAGE 1 12,00 97.66 ----nv -enees 85,98 3230 6.62 32.84 6.00 395 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C52
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial RU26/8 2462MHz

ANT CDD 3+6
Pol. Horizontal Fundamental
12nLeveI (dBuVim) 12"Le\lrel (dBuVIm)
1
1050 1050
90.0 90.0
750 FCC PART 15C 750 FCC PART 15C
60.0 1 60.0
bl Bt bt et o aofind
450 450
Peak
300 300
150 150
22 696 U112 2848 1924 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2486.82 56.33 74.80 -17.67 43.75 32.46 6.74 32.62 6.0 164 142 PEAK 1 2462.00 111.82 ------ ------ 98.55 32.41 6.72 32.66 6.80 164 142 PEAK
12nLeveI (dBuVim) 12"Le\lrel (dBuVIm)
1050 1050 1
90.0 90.0
750 750
60.0 60.0
FCC PART 15C (AVG), FCC PART 15C (AVG)
451) 1 45 S —
Avg \/\/_/_,,_..————’J
300 300
150 150
22 696 U112 2848 1924 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 248472 43.42 54.00 -10.58 30.85 32.46 6.73 32.62 6.0 164 142 AVERAGE 1 2462.00 100,95 ------ ------ 83.43 3241 6.72 32.66 6.80 164 142 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C31 of C52
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial RU26/8 2462MHz

ANT CDD 3+6
Pol. Vertical Fundamental
12nLeveI (dBuVim) 12"Le\lrel (dBuVIm)
1
1050 1050
900 90.0
750 FCC PART 15C 750 FCC PART 15C
60.0 1 60.0
ettt it s N M
450 450
Peak
300 300
150 150
22 696 U112 2848 1924 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2487.27 55.99 74.80 -18.01 43.48 32.47 6.74 32.62 6.60 308 37 PEAK 1 2462.09 185.59 ------ ------ 93.14 3248 6.71 32.66 6.00 300 37 PEAK
12nLeveI (dBuVim) 12"Le\lrel (dBuVIm)
1050 1050
1
90.0 90.0
750 750
60.0 60.0
FCC PART 15C (AVG), FCC PART 15C (AVG)
450 1 450 ]
Avg M
300 300
150 150
22 696 U112 2848 1924 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2493.4p 43.24 54.00 -10.76 38.58 32.50 6.75 32.59 6.60 308 37 AVERAGE 1 246288 96.39 ------ ------ 83.92 32.41 6.72 32.66 6.00 300 37 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C52
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial RU52/40_2462MHz

ANT CDD 3+6
Pol. Horizontal Fundamental
12nLeveI (dBuVim) 12"Le\lrel (dBuVIm)
1
1050 1050
90.0 90.0
750 " FCC PART 15C 750 FCC PART 15C
Gl f 600
MM. NN T AR ) M bkt
450 450
Peak
300 300
150 150
22 696 U112 2848 1924 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2483.93 59.28 74.80 -14.72 46.72 32.45 6.73 32.62 6.0 180 265 PEAK 1 2462.00 110.08 ------ ------ 97.63 3248 6.71 32.66 6.0  10@ 265 PEAK
12nLeveI (dBuVim) 12"Le\lrel (dBuVIm)
1050 1050 i
90.0 90.0
750 750
60.0 60.0
FCC PART 15C (AVG), FCC PART 15C (AVG)
451) ! 45 NP
Avg
300 300
150 150
22 696 U112 2848 1924 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2483.51 43.50 54.80 -10.50 30.95 32.45 6.73 32.63 6.8 180 265 AVERAGE 1 2462.00 100.19 ------ ------ 87.74 3248 6.71 32.66 6.0 100 265 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C33 of C52

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH5




o ss. FCC RF Test Report Report No. : FR202807C
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_Partial RU52/40_2462MHz

ANT CDD 3+6
Pol. Vertical Fundamental
12nLeveI (dBuVim) 12"Le\lrel (dBuVIm)
1
1050 1050
90.0 90.0
750 FCC PART 15C 750 FCC PART 15C
60.0 1 60.0
bbb el Wit v
450 450
Peak
300 300
150 150
22 696 U112 2848 1924 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 248469 56.58 74.80 -17.58 43.93 32.46 6.73 32.62 6.60 308 39 PEAK 1 2462.00 105.02 ------ ------ 92.55 32.41 6.72 32.66 6.00 300 39 PEAK
12nLeveI (dBuVim) 12"Le\lrel (dBuVIm)
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FCC PART 15C (AVG), FCC PART 15C (AVG)
450 1 450 e
Avg \/V/«———”J
300 300
150 150
22 696 U112 2848 1924 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 2483.51 43.35 54.80 -10.65 38.80 32.45 6.73 32.63 6.60 308 39 AVERAGE 1 246208 96.28 ------ ------ 83.81 32.41 6.72 32.66 6.00 300 39 AVERAGE
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